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Coble Anchor B 5 - ) o Seot GENERAL NOTES IoT No. | STATE | PROJ. No. | FISCAL | SHEET | TOTAL
S76 W-B drai ’ : : . - NO. .
wj ; 5 5’;2 0320u7c)!(er bolts, 7 Jggm uardrait thd oection 1. Breakaway posts are required | with the FLEAT Terminal. HAWAN | AW, | twv—k—-03-00| 2002 | 12 | 30
NO55A] structural nuts, 2. Al bolts, .nuts, cable assemblies, cgb/e anchors
WOS0A| washers W—Beam Guardrail Stee/ Breakaway Line Posts ond bearing plates shall be galvanized ITEM QTY BILL OF MATERIALS
Length of need - (post 3 thru 7)[PB621 3. The soil tubes shall not protr'ude more'than 4. above No.
Impact ground (measured along a 5° cord). Site grading F3000 1 | Impact Head
Head W—Beam Center may be necessary to meet this requirement. F1303 I | W=Beam Guardrail End Section, 12 Ga.
3000 Section | F1304 End payment : | : . F 1304 / W—Beam Guardrail Center Section, 12 Ga.
i S g cuarl | taloon % Tt s, b 0 be iver with an apponed {1005 - eam Guaraal 12 Gg
© il ot \\ / o th;w Pgosz‘ in the z‘zljbe If the soil tubes are 5750 2 | *Foundation Soil Tube, 6" x 8 " x 72°
o~ traffic side ‘ f placed in drilled holes, the backfill material must g;gg ; [gegjmcz P/:te 5
’ be satisfactorily compacted to prevent settlement. 2ol JIC0T JoX
2 ” e e Sa IS 0 y p p
37'-6" Straight flare £/70 I | BCT Cable Anchor Assembly
~ Limit of Payment for FLEAT-350 5. When rock is encountered during excavation, a 12" E780 ! | Ground Strut
TRAFFIC Dia. post hole, 20" deep may be used if approved PB620 | 2 | Steel Breakaway End Post
- LLAN by the engineer. Granular material will be placed in PB621 | O | Steel Breakaway Line Post
the bottom of the hole approx. 2 1/2” deep to 9 | Recycled Plastic Blockout or Offset block
, provide drainage. The soil tubes will be field cut to || Impact Head Reflector Marker—IHRM (R) or (L)
@ @ @, D, ., L6 @ Slandarg W—Bearm length, placed in the hole and backfilled with ITEM ‘
6}_3” ’ 6""5” 4:_2}1 4:__2» 4:—.2» 6’—5” 61—3» GUOI’d/'G/V /nSZLO//Gl‘I‘On eng , poce n e noie 0/? ackiriiie wi NO 07Y HARDWARE
adequately compacted material excavated from the 258 0‘ 1221 25 1 5/8” Dia. x 1—1/4" Spiice Bolt. Post #7
fole. B580754| 2 | 5/8” Dia. x 7~ Hex Bolt
6. The breakav.vay ca{o/e as.sembly must be taut. ' A B341004| 2 | 3/4” Dia. x 10" Hex Bolt
@ Bl locking device, (vice grips or channel lock pliers) B581002| 5 | 5/8" Dia. x 10" H.G.R. Bolt (Post #3-7)
| | - L s/;)ou/o; .b;t used fotprevent the cable from twisting NosO | 32 | 5/8” Dia. H.G.R. Nut (Splice, 2)4; Soil Tubes
— = | | e wnen tghtening nuts. 2; Post 2 thru 7, 6
/ o T g B
g{f ,?ut?”d Line m 8. The stripes for IHRM shall slope downward at an angle %%g ; ‘73{ angf)zoyaggg{e TS—
E780 B~ (8) Splice Bolts ?f ;5 .tov;ar ds the side of the end treatment that w100 2 | 17 Anchor Cable Washer
- - Rail not attached and A.G.R. Nuts rarnc s o pass. B140404 | 2 | 1/4” x 4 Hex bolt
Cable — @ at post #3 B580122) & 1/4” Dia. x 4” NO14 2 | 1/4” Hex Nut
Anchor Box Nuts |NO50 Breakaway £nd Post Bolt 18140404 Wo14 4 | 1/4” Washer
Assembly ELEVATION PB620
760 LSEL WU w/ Nut |NO14 SB58A 8 | Cable Anchor Box Shoulder Bolts
& (2) Washers W014 NO55A 8 | 1/2" A325 Structural Nuts
%gg“ | WO50A | 16 | 1%6” OD X 9/16” ID A325 Str. Washer
F3000 [\_%
Breakaway End Post Foundation Tube Options For Posts 1 & 2
PB620 5/8" Dia. x 1-1/4" 8580122 *6'—0" Split Foundation Tubes S730
Hex Nut BCT Cable w/H.G.R. Nut INO5O IMFACT HEAD CONNECTING DETAIL *6'—0" Solid Foundation Tubes E731
y %0 , Anchor Assy & 0{ 7) msﬁe'; Wo50 Recycled Plastic Block *5'_0” Foundation Tubes S735 W/Soil Plates SP600
o =770 unaer Nut:only or Offset Block *4’-6” Foundation Tubes E735 W/Soil Plates SP600
Ground Strut Steel Breakaway—
/ E780 End Post Ground Strut Steel Breakaway—- W—-Beam Guardrail 11"
] PB620 ’ / £780 Line Post y )
, S PB621 5/8” Dia. x 10" |B581002
Bearing Plate 7 N\ 3/4” Dia. x 10"__ \——— 3/4" Dia. x 10” w/ H.G.R. Nut|NO50
- |E/50 He x Head Bo/f B34 1004 o Hex Head Bolt |B341004 & (1) Washer |W050
/ & 3/4” Nut [NO30 & 3/4" Nut |NO30 under Nut only £
” . »” W, ‘2 W OSh er W030 = ! STATE OF HAWAI
5/8" Dia. x 7 1/2 w/(2) Washers [WO30 / (@) T DEPARTMENT OF TRANSPORTATION
Hex Head Bolt |B580/54 - HIGHWAYS DIVISION
& H.G.R. Nut |NO5O - Soil Tube [S730 Soil Tube [E730 5/8" Dia. x 7 f“_‘? A | 4 1/37 FLEAT—-350 |
hex edd Boll 900704 i " l4 15" |FLARED ENERGY ABSORBING TERMINAL
& HGR Nu SECTION B-5 = KUHIO HIGHWAY

PARTIAL VIEW OF POST 1

SECTION A-A

(@ Post #2)

(Typical @ Post 3 — 7)

NOTE: RAIL NOT BOLTED @ POST #3

Ye//ow Reflector

IHRM (R
IMPACT HEAD REFLECTOR

Intersection Improvements
. at South Leho Drive
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